Conducted Output Power (802.11n-CH 165) 58.5 Mbps

12708 P 3 25 2L
Gentar Fraq: 6620000000 GHz Radio Std: Nana
mee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
£ §25000000 GHEe

Center 5.825 GHz Span 35.39 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.07 dBm 117.7 MH: -£3.41 dBm iz

STArLS,

Conducted Output Power (802.11n-CH 165) 65 Mbps

it Speeciram Analyeer - Charearl Prowns

L Rl 1270 P s 8 ST
Center Freq 5825000000 GHz Center Frag: 5§.825000000 GHz Radéo Std: Nore
e Trig: Frae Run Avg|Held: 1001100
FIFGaln:Low Bhrien- 20 48 Radis Device:BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
£ §25000000 GHEe

Center 5.825 GHz Span 35.39 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.97 dBm 117.7 MH: -£3.51 dBm iz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1306FR24-2 | July 31,2013 Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica) | ZNFLO1F
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HCT

([ mpaaMa) ]

40 MHz BW
(5755 MHz

~5795 MHz)

Conducted Output Power (802.11n-CH 151) 13.5 Mbps

it Speeciram Analyeer - Charearl Prowns

PO S0P s 23 S0

-Eg“gr Freq 5.755000000 GHz Center Frag: 5.765000000 GHz Radio Std: Nore

eee Trig: Fras Fun AvglHald: 1001100
FIFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

Center Freq
5755000000 GHE

#VBW 3 MHz Bweep 1ms

Power Spectral Density

10.26 dBm /36.15 Mt -£5.32 dBm Hz

STArLS,

Conducted Output Power (802.11n-CH 151) 27 Mbps

it Speeciram Analyeer - Charearl Prowns

PRl B0 P hws 23 SO

-Eg“gr Freq 5.755000000 GHz Center Frag: 5.765000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

Center Freq
5755000000 GHE

Span 72.31 MHz
#VBW 3 MHz Bweep 1ms

Power Spectral Density

9.80 dBm 136.15 Mk -£5.78 dBm Hz

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1306FR24-2

Date of Issue:
July 31, 2013

EUT Type:
Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica)

FCC ID:
ZNFLO1F
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Conducted Output Power (802.11n-CH 151) 40.5 Mbps

FRoli40 P a3 S0l
Ganter Fraq: 6760000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.31 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.69 dBm 1 36.15 Mk -65.89 dBm Hz

STArLS,

Conducted Output Power (802.11n-CH 151) 54 Mbps

it Speeciram Analyeer - Charearl Prowns

PO BR300

-Eg“gr Freq 5.755000000 GHz Center Frag: 5.765000000 GHz Radéo Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.31 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.39 dBm 136.15 Mk -66.20 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1306FR24-2 | July 31,2013 Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica) | ZNFLO1F
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Conducted Output Power (802.11n-CH 151) 81 Mbps

1Lk 4 P o 28 SO
Ganter Fraq: 6760000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.31 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.98 dBm 136.15 Mk -66.60 dBm iHz

STArLS,

Conducted Output Power (802.11n-CH 151) 108 Mbps

it Speeciram Analyeer - Charearl Prowns

Fioleb 1P a3 S0

-Eg“gr Freq 5.755000000 GHz Center Frag: 5.765000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.31 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.72 dBm 136.15 Mk -66.87 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1306FR24-2 | July 31,2013 Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica) | ZNFLO1F
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Conducted Output Power (802.11n-CH 151) 121.5 Mbps

P s 29SO
Ganter Fraq: 6760000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.31 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.39 dBm 136.15 Mk -£7.19 dBm Hz

STArLS,

Conducted Output Power (802.11n-CH 151) 135 Mbps

it Speeciram Analyeer - Charearl Prowns

PRl 0P s 23 SO

-Eg“gr Freq 5.755000000 GHz Center Frag: 5.765000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.31 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.25 dBm 136.15 Mk -£7.33 dBm H:z

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1306FR24-2 | July 31,2013 Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica) | ZNFLO1F

Page of 378



(e SO0 P s 23 SO
Gentar Frag: §.760000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5.7EE000000 GHE

Center 5.795 GHz k
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.74 dBm 136.16 Mk -65.85 dBm Hz

STArLS,

Conducted Output Power (802.11n-CH 159) 27 Mbps

it Speeciram Analyeer - Charearl Prowns

o S0P B 2 SR

-Eg“gr Freq 5705000000 GHz Center Frag: 5.795000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5.7EE000000 GHE

Center 5.795 GHz Span 72.32 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.45 dBm 1 36.16 Mk -66.13 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1306FR24-2 | July 31,2013 Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica) | ZNFLO1F
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bl Spectaum Anabyter - Channed Foser
T

Rl =
Center Fraq 5.795000000 GHz Canter Freq: 5.755000000 GHz

Conducted Output Power (802.11n-CH 159) 40.5 Mbps

Radio St Nens

Trig: Fres Run Mg gHatd: 100100

e
A Gain:Low Baian; 20 48 Radie Davice: BTS

Ref Offset 10.3 dB

Center 5.795 GHz

#Res BW 1 MHz

Channel Power

- s=panT.32MHz

#VBEW 3 MHz Sweep 1ms

Power Spectral Density

9.80 dBm 1 36.18 Mt £65.79 dBm iHz

stamis

it Speeciram Analyeer - Charearl Prowns

Conducted Output Power (802.11n-CH 159) 54 Mbps

eSS P o 28 SO

Egugr Freq 5.795000000 GHz Gantar Fraq: §.700000000 GHz Rado 5ud Nona

eee Trig: Fras Fun AvglHald: 1001100
FIFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

Center Freq
5.7EE000000 GHE

Span 72.32 MHz
#VBW 3 MHz Bweep 1ms

Power Spectral Density

9.33 dBm 1 36.16 Mk -66.25 dBm Hz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No.
HCTR1306FR24-2

Date of Issue:
July 31, 2013

EUT Type:
Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica)

FCC ID:
ZNFLO1F
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Conducted Output Power (802.11n-CH 159) 81 Mbps

SRS P 25, 2013
Gentar Frag: §.760000000 GHz Radio Std: Nana
e Trig: Fras Runm Avig|Hold: 100100
MIFGaln:Low BAbben: 20 45 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5.7EE000000 GHE

Center 5.795 GHz Span 72.32 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.97 dBm 1 36.16 Mk -66.61 dBm Hz

STArLS,

Conducted Output Power (802.11n-CH 159) 108 Mbps

it Speeciram Analyeer - Charearl Prowns

Rt PN s 21 SO

-Eg“gr Freq 5705000000 GHz Center Frag: 5.795000000 GHz Radéo Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5.7EE000000 GHE

Center 5.795 GHz Span 72.32 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.01 dBm 1 36.16 Mk -£7.57 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1306FR24-2 | July 31,2013 Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica) | ZNFLO1F
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Conducted Output Power (802.11n-CH 159) 121.5 Mbps

Rt P P o 21 SO
Gentar Frag: §.760000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5.7EE000000 GHE

Center 5.795 GHz Span 72.32 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.86 dBm 136.16 Mk £7.72 dBm Hz

STArLS,

Conducted Output Power (802.11n-CH 159) 135 Mbps

it Speeciram Analyeer - Charearl Prowns

e SECRA P L 23 0L

-Eg“gr Freq 5705000000 GHz Center Frag: 5.795000000 GHz Radéo Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5.7EE000000 GHE

Center 5.795 GHz Span 72.32 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.69 dBm 136.16 Mk -657.89 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1306FR24-2 | July 31,2013 Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica) | ZNFLO1F
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HCT

HCTCDOD
20 MHz BW
(5745 MHz ~5825 MHz)

Conducted Output Power (802.11ac-CH 149) MCSOMbps

it Speeciram Analyeer - Charearl Prowns

L Rl PO P s 5 ST B
Center Freq 5.745000000 GHz Center Frag: 5.745000000 GHz Radio Std: Nore
e Trig: Frae Run Avg|Held: 1001100
FIFGaln:Low Bhrien- 20 48 Radis Device:BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.92 dBm 117.7 MH: -£2.56 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 149) MCS1Mbps

it Speeciram Analyeer - Charearl Prowns

FRO0RE 17 Pl s 23 S0

Egugr Freq 5.745000000 GHz Gantar Fraq: §.745000000 GHz Radio Std: Nona
Trig: Fras Run Avig|Held: 100100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.77 dBm 117.7 MH: £2.71 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1306FR24-2 | July 31,2013 Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica) | ZNFLO1F
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Conducted Output Power (802.11ac-CH 149) MCS2Mbps

it Speeciram Analyeer - Charearl Prowns

4 P s 25, 2003

Egugr Freq 5.745000000 GHz Gantar Fraq: §.745000000 GHz Radio Std: Nona
Trig: Fras Run Avig|Held: 100100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.62 dBm 117.7 MH: -£2.86 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 149) MCS3Mbps

it Speeciram Analyeer - Charearl Prowns

P POE R P o 23 SO

-Eg“gr Freq 5745000000 GHz Center Frag: 5.745000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.52 dBm 117.7 MH: -£2.96 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1306FR24-2 | July 31,2013 Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica) | ZNFLO1F
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Conducted Output Power (802.11ac-CH 149) MCS4Mbps

P s 2 S

Ganter Frag: §.740000000 GHz Radio 51 Nana

eee Trig: Fras Fun AvglHald: 1001100
FIFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.15 dBm 117.7 MH: -£3.33 dBm H:z

STArLS,

Conducted Output Power (802.11ac-CH 149) MCS5Mbps

it Speeciram Analyeer - Charearl Prowns

i 1108 P o 23 S0

-Eg“gr Freq 5745000000 GHz Center Frag: 5.745000000 GHz Radéo Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.91 dBm 117.7 MH: -£3.57 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1306FR24-2 | July 31,2013 Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica) | ZNFLO1F
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Conducted Output Power (802.11ac-CH 149) MCS6Mbps

PR 1170 P o 23 SO
Gantar Frag: §.740000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.75 dBm 117.7 MH: -£3.73 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 149) MCS7Mbps

it Speeciram Analyeer - Charearl Prowns

P L0 Pl o 23 SO

-Eg“gr Freq 5745000000 GHz Center Frag: 5.745000000 GHz Radio Std: Nona
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.68 dBm 117.7 MH: -653.80 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1306FR24-2 | July 31,2013 Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica) | ZNFLO1F
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Conducted Output Power (802.11ac-CH 149) MCS8Mbps

P Lot P s 23 SOl
Gantar Frag: §.740000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5.745000000 GHEz

Center 5.745 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.55 dBm 117.7 MH: -£3.93 dBm iz

STArLS,

Conducted Output Power (802.11ac-CH 157) MCSOMbps

it Speeciram Analyeer - Charearl Prowns

A Rl Tl k]

-Eg“gr Freq 5785000000 GHz Center Frag: §.7TR5000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5785000000 GHEe

Center 5.785 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.47 dBm 117.7 MH: -£3.01 dBm iz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1306FR24-2 | July 31,2013 Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica) | ZNFLO1F
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Conducted Output Power (802.11ac-CH 157) MCS1Mbps

P Bt P s 23 SO
Ganter Fraq: §.T85000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5785000000 GHEe

Center 5.785 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.56 dBm 117.7 MH: -£2.92 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 157) MCS2Mbps

it Speeciram Analyeer - Charearl Prowns

PR AL S50 P s 23 SO

-Eg“gr Freq 5785000000 GHz Center Frag: §.7TR5000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5785000000 GHEe

Center 5.785 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.28 dBm 117.7 MH: -£3.20 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1306FR24-2 | July 31,2013 Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica) | ZNFLO1F
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Conducted Output Power (802.11ac-CH 157) MCS3Mbps

1o BT =l b ]

Ganter Frag: §.785000000 GHz Radio 51 Nana

e Trig: Fras Run AvglHald: 1001100
Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5785000000 GHEe

Center 5.785 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.23 dBm 117.7 MH: -£3.25 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 157) MCS4Mbps

it Speeciram Analyeer - Charearl Prowns

FRcd S P o 2B SO

-Eg“gr Freq 5785000000 GHz Center Frag: §.7TR5000000 GHz Radéo Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5785000000 GHEe

Center 5.785 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.90 dBm 117.7 MH: -£3.58 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1306FR24-2 | July 31,2013 Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica) | ZNFLO1F
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Conducted Output Power (802.11ac-CH 157) MCS5Mbps

iR RIS o 21 0L
Ganter Fraq: §.T85000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5785000000 GHEe

Center 5.785 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.63 dBm 117.7 MH: -6£3.85 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 157) MCS6Mbps

it Speeciram Analyeer - Charearl Prowns

PR T P s 28 SO

-Eg“gr Freq 5785000000 GHz Center Frag: §.7TR5000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5785000000 GHEe

Center 5.785 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.60 dBm 117.7 MH: -6£3.88 dBm Hz

FCC PT.15.247
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Conducted Output Power (802.11ac-CH 157) MCS7Mbps

AL P S 0
Ganter Fraq: §.T85000000 GHz Radio Std: Nana
e Trig: Frae Aun Avg|Held: 1001100
Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5785000000 GHEe

Center 5.785 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.49 dBm 117.7 MH: -£3.99 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 157) MCS8Mbps

it Speeciram Analyeer - Charearl Prowns

PR AT P s 28 SO

-Eg“gr Freq 5785000000 GHz Center Frag: §.7TR5000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5785000000 GHEe

Center 5.785 GHz Span 354 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.19 dBm 117.7 MH: -£4.29 dBm Hz

FCC PT.15.247
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Conducted Output Power (802.11ac-CH 165) MCSOMbps

1000006 Pa 3 25 2L
Gentar Fraq: 6620000000 GHz Radio Std: Nana
mee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
£ §25000000 GHEe

Center 5.825 GHz Span 35.39 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.09 dBm r17.89 Mk -£3.39 dBm H:z

STArLS,

Conducted Output Power (802.11ac-CH 165) MCS1Mbps

it Speeciram Analyeer - Charearl Prowns

L Rl 1000708 P s 25 S
Center Freq 5825000000 GHz Center Frag: 5§.825000000 GHz Radéo Std: Nore
e Trig: Frae Run Avg|Held: 1001100
FIFGaln:Low Bhrien- 20 48 Radis Device:BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
£ §25000000 GHEe

Center 5.825 GHz Span 35.39 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.06 dBm r17.69 Mk -£3.41 dBm iz

FCC PT.15.247
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Conducted Output Power (802.11ac-CH 165) MCS2Mbps

1E 00 P s 25, S0
Gentar Fraq: 6620000000 GHz Radio Std: Nana

e Trig: Fras Run AvglHald: 1001100
Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
£ §25000000 GHEe

Center 5.825 GHz Span 35.39 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.02 dBm r17.69 Mk -£3.46 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 165) MCS3Mbps

it Speeciram Analyeer - Charearl Prowns

L Rl Joem P s 25 S
Center Freq 5825000000 GHz Center Frag: 5§.825000000 GHz Radio Std: Nore
e Trig: Frae Run Avg|Held: 1001100
FIFGaln:Low Bhrien- 20 48 Radis Device:BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
£ §25000000 GHEe

Center 5.825 GHz Span 35.39 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.78 dBm r17.68 Mk -£3.70 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
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Conducted Output Power (802.11ac-CH 165) MCS4Mbps

TR0 P s 25 2L
Gentar Fraq: 6620000000 GHz Radio Std: Nana
mee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
£ §25000000 GHEe

Center 5.825 GHz Span 35.39 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.43 dBm r17.69 Mk -654.05 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 165) MCS5Mbps

it Speeciram Analyeer - Charearl Prowns

i R plalin Sra Re pbT oo il ]
Center Freq 5 825000000 GHz Cantar Fraq: 6820000000 GHz Rado 5ud Nona
= Trig: Fras Run Avig|Held: 100100
FIF Galn:Low BAtten: 20 48 Radio Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
£ §25000000 GHEe

Center 5.825 GHz Span 35.39 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.06 dBm r17.69 Mk £4.42 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
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Conducted Output Power (802.11ac-CH 165) MCS6Mbps

TE0 P s 258, 2D
Gentar Fraq: 6620000000 GHz Radio Std: Nana

e Trig: Fras Run AvglHald: 1001100
Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
£ §25000000 GHEe

Center 5.825 GHz Span 35.39 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.09 dBm r17.68 Mk -£4.39 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 165) MCS7Mbps

it Speeciram Analyeer - Charearl Prowns

D T B ELL FTeF ol F]
-I:‘_gmgr Frgq 5 B25000000 GHz Canter Fraq: 6025000000 GHz Radéo S Nane
e Trig: Fras Rum Avig|Hold: 100100
MIFGaln:Low BAbben: 20 45 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
£ §25000000 GHEe

Center 5.825 GHz Span 35.39 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.91 dBm r17.69 Mk -£4.57 dBm Hz

C
FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
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onducted Output Power (802.11ac-CH 165) MCS8Mbps

il Speviram Analyier - (hareerd P
= 1CEO-A T P8 2 25 2011

_Cﬁmer Freq 5 825000000 GHz
=" Trig: Fras Run Awg|Hald: 100M00

Ref Cifset 10.3 dB
Ref u.nnﬂm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

Ganter Frag: §.625000000 GHz Radio 51 Nana

EAbvan: 70 48 Radie Davice: BTS

.
FIFGain: ew

Center Freq
£ §25000000 GHEe

Span 35.39 MHz
#VBW 3 MHz Bweep 1ms

Power Spectral Density

7.79 dBm r17.69 Mk -£4.69 dBm Hz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:
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HCT

HCTCDOD
40 MHz BW
(5755 MHz ~5795 MHz)

Conducted Output Power (802.11ac-CH 151) MCSOMbps

it Speeciram Analyeer - Charearl Prowns

L bR R BT ik ]

-Eg“gr Freq 5.755000000 GHz Center Frag: 5.765000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.28 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.52 dBm 136.14 Mk -66.06 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 151) MCS1Mbps

it Speeciram Analyeer - Charearl Prowns

Fiod oM o 21 0L

Egugr Freq 5. 755000000 GHz Gantar Fraq: §.766000000 GHz Rado 5ud Nona
Trig: Fras Run Avig|Held: 100100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.28 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.37 dBm 136.14 Mk -66.21 dBm iz

FCC PT.15.247
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Conducted Output Power (802.11ac-CH 151) MCS2Mbps

PR B P s 21 SOl
Ganter Fraq: 6760000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.28 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.88 dBm 1 36.14 Mk -66.70 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 151) MCS3Mbps

it Speeciram Analyeer - Charearl Prowns

PR AR P o 23 SO

-Eg“gr Freq 5.755000000 GHz Center Frag: 5.765000000 GHz Radéo Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.28 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.57 dBm 136.14 Mk -£7.01 dBm Hz

FCC PT.15.247
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Conducted Output Power (802.11ac-CH 151) MCS4Mbps

e Rl BT ol k]
Ganter Fraq: 6760000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.28 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.05 dBm 136.14 Mk -£7.53 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 151) MCS5Mbps

it Speeciram Analyeer - Charearl Prowns

PRSI P o 28 SO

-Eg“gr Freq 5.755000000 GHz Center Frag: 5.765000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.28 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.73 dBm 136.14 Mk -£7.85 dBm Hz

FCC PT.15.247
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Conducted Output Power (802.11ac-CH 151) MCS6Mbps

P P 2 S
Ganter Fraq: 5766000000 GHz Radéo S Nane
e Trig: Frae Fum Avig|Hold: 100100

EAbvan: 70 48 Radie Davice: BTS

FIFGain: ew

Ref Offset 10.3 dB
Ref 20.00 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

7.59 dBm 136.14 Mk

Center Freq
5755000000 GHE

Span 72.28 MHz

#VBW 3 MHz Bweep 1ms

Power Spectral Density

-£7.99 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 151) MCS7Mbps

.th:i;mlrmﬂ.ruhnw §harewrl Prwnn
_Camsr Freq 5. 755000000 GHz

PO R P Ny 28 SO
Ganter Fraq: 6760000000 GHz Radio Std: Nana
e Trig: Fras Run AvglHald: 1001100

EAbvan: 70 48 Radie Davice: BTS

FIFGain: ew

Ref Offset 10.3 dB
Ref 20.00 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

7.56 dBm 136.14 Mk

Center Freq
5755000000 GHE

P I P A

'l

Span 72.28 MHz

#VBW 3 MHz Bweep 1ms

Power Spectral Density

-£8.02 dBm Hz

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1306FR24-2

Date of Issue:
July 31, 2013

EUT Type:
Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica)

FCC ID:
ZNFLO1F
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Conducted Output Power (802.11ac-CH 151) MCS8Mbps

# P s 28, 200D

Ganter Frag: §.765000000 GHz Radio 51 Nana

eee Trig: Fras Fun AvglHald: 1001100
FIFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.28 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.23 dBm 136.14 Mk -6£8.35 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 151) MCS9Mbps

it Speeciram Analyeer - Charearl Prowns

LR R BT ik ]

-Eg“gr Freq 5.755000000 GHz Center Frag: 5.765000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5755000000 GHE

Center 5.755 GHz Span 72.28 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.33 dBm 136.14 Mk -£8.25 dBm Hz

FCC PT.15.247
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Conducted Output Power (802.11ac-CH 159) MCSOMbps

=P o 2 S

100
Gentar Frag: §.760000000 GHz Radio Std: Nana

eee Trig: Fras Fun AvglHald: 1001100
FIFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5.7EE000000 GHE

Center 5.795 GHz Span 72.35 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.99 dBm 13617 Mk -66.59 dBm iHz

STArLS,

Conducted Output Power (802.11ac-CH 159) MCS1Mbps

it Speeciram Analyeer - Charearl Prowns

JOUOT00 P b 25 SR

-Eg“gr Freq 5705000000 GHz Center Frag: 5.795000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5.7EE000000 GHE

Center 5.795 GHz Span 72.35 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.11 dBm 13617 Mk -66.48 dBm Hz

FCC PT.15.247
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Conducted Output Power (802.11ac-CH 159) MCS2Mbps

JOUOT-2% P s 25 2L
Gentar Frag: §.760000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5.7EE000000 GHE

Center 5.795 GHz Span 72.35 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.38 dBm 13617 Mk £7.21 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 159) MCS3Mbps

it Speeciram Analyeer - Charearl Prowns

JOUOT50 P b 25 2L

-Eg“gr Freq 5705000000 GHz Center Frag: 5.795000000 GHz Radio Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5.7EE000000 GHE

Center 5.795 GHz Span 72.35 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.03 dBm 13617 Mk -£7.55 dBm Hz

FCC PT.15.247
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Conducted Output Power (802.11ac-CH 159) MCS4Mbps

JOUINET P s 25 2L
Gentar Frag: §.760000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5.7EE000000 GHE

Center 5.795 GHz Span 72.35 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.61 dBm 13617 Mk -£7.97 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 159) MCS5Mbps

it Speeciram Analyeer - Charearl Prowns

JOUINESS P8 s 25 2L

-Eg“gr Freq 5705000000 GHz Center Frag: 5.795000000 GHz Radéo Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5.7EE000000 GHE

Center 5.795 GHz Span 72.35 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.27 dBm 13617 Mk -£8.32 dBm H:z

FCC PT.15.247
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Conducted Output Power (802.11ac-CH 159) MCS6Mbps

JU P s 23 0L
Gentar Frag: §.760000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5.7EE000000 GHE

Center 5.795 GHz Span 72.35 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.62 dBm 13617 Mk -£7.96 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 159) MCS7Mbps

it Speeciram Analyeer - Charearl Prowns

TSS9 P 3 25 2L

-Eg“gr Freq 5705000000 GHz Center Frag: 5.795000000 GHz Radéo Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5.7EE000000 GHE

Center 5.795 GHz Span 72.35 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.01 dBm 13617 Mk -£8.58 dBm Hz

FCC PT.15.247
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Conducted Output Power (802.11ac-CH 159) MCS8Mbps

7P 3 25 S
Gentar Frag: §.760000000 GHz Radio Std: Nana
eee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5.7EE000000 GHE

Center 5.795 GHz Span 72.35 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.09 dBm 13617 Mk -£8.49 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 159) MCS9Mbps

it Speeciram Analyeer - Charearl Prowns

10 P04 P s 25 2L

-Eg“gr Freq 5705000000 GHz Center Frag: 5.795000000 GHz Radéo Std: Nore
Trig: Frae Run Avg|Held: 1001100

e
FiF Gain:l ow Ehpen: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20,00 dBm

Center Freq
5.7EE000000 GHE

Center 5.795 GHz Span 72.35 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

6.59 dBm 136.17 Mk -69.00 dBm Hz

FCC PT.15.247
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HCT

HCTE 0D
80 MHz BW

(5755 MHz)
Conducted Output Power (802.11ac-CH 155) MCSOMbps

it Speeciram Analyeer - Charearl Prowns

L Rl B BT - alk ]
Center Freq 5. 775000000 GHz Canter Fraq: 6.776000000 GHz Radio 51d: Nana
e Trig: Fras Runm Avig|Hold: 100100
#IF Gain:L ew BAbben: 20 45 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5775000000 GHE

Center 5.775 GHz Span 151 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

9.39 dBm 175.5 MH: -69.39 dBm H:z

STArLS,

Conducted Output Power (802.11ac-CH 155) MCS1Mbps

it Speeciram Analyeer - Charearl Prowns

i R JO 53 P o 35 0D
Center Freq 5. 775000000 GHz Gantar Fraq: §.776000000 GHz Rado 5ud Nona
= Trig: Fras Run Avig|Held: 100100
FIF Galn:Low BAtten: 20 48 Radio Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5775000000 GHE

Center 5.775 GHz Span 151 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.70 dBm 175.5 MH: -70.08 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
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Conducted Output Power (802.11ac-CH 155) MCS2Mbps

lemn s PR BT ol ]
Ganter Frag: 67706000000 GHz Radio Std: Nana
mee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5775000000 GHE

Center 5.775 GHz Span 151 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

8.24 dBm 175.5 MH: -70.54 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 155) MCS3Mbps

it Speeciram Analyeer - Charearl Prowns

i R 10 053 P o 35 S0 Ed
Center Freq 5. 775000000 GHz Gantar Fraq: §.776000000 GHz Rado 5ud Nona
= Trig: Fras Run Avig|Held: 100100
#Il Gainil ew BAtten: 20 48 Radio Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5775000000 GHE

Center 5.775 GHz Span 151 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.84 dBm 175.5 MH: -70.94 dBm iz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
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Conducted Output Power (802.11ac-CH 155) MCS4Mbps

JOE - BOPS b 25 2L
Ganter Frag: 67706000000 GHz Radio Std: Nana
mee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5775000000 GHE

Center 5.775 GHz Span 151 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

7.34 dBm 175.5 MH: -71.44 dBm H:z

STArLS,

Conducted Output Power (802.11ac-CH 155) MCS5Mbps

it Speeciram Analyeer - Charearl Prowns

i R 10 T P 3o 25 S0
Center Freq 5. 775000000 GHz Gantar Fraq: §.776000000 GHz Rado 5ud Nona
= Trig: Fras Run Avig|Held: 100100
FIF Galn:Low BAtten: 20 48 Radio Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5775000000 GHE

Center 5.775 GHz Span 151 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

6.95 dBm 175.5 MH: -71.83 dBm =z

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
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Conducted Output Power (802.11ac-CH 155) MCS6Mbps

JOEEC PN s 25 S
Ganter Frag: 67706000000 GHz Radio Std: Nana
mee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5775000000 GHE

Center 5.775 GHz Span 151 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

6.71 dBm /75.5 MH: ~-72.07 dBm Hz

STArLS,

Conducted Output Power (802.11ac-CH 155) MCS7Mbps

it Speeciram Analyeer - Charearl Prowns

L Rl JOEC ] P s 28 D
Center Freq 5.775000000 GHz Center Frag: §.775000000 GHz Radio Std: Nore
e Trig: Frae Run Avg|Held: 1001100
FIFGaln:Low Bhrien- 20 48 Radis Device:BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5775000000 GHE

Center 5.775 GHz Span 151 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

6.70 dBm 175.5 MH: -72.08 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
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Conducted Output Power (802.11ac-CH 155) MCS8Mbps

lugs 2b i RL BT ol ]
Ganter Frag: 67706000000 GHz Radio Std: Nana
mee Trig: Fras Fun AvglHald: 1001100
FiFGalndew Bhien: 20 48 Radie Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5775000000 GHE

Center 5.775 GHz Span 151 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

6.44 dBm 175.5 MH: ~-72.34 dBm H:z

STArLS,

Conducted Output Power (802.11ac-CH 155) MCS9Mbps

it Speeciram Analyeer - Charearl Prowns

i R 10 280 P 3o 35 S0 E
Center Freq 5. 775000000 GHz Gantar Fraq: §.776000000 GHz Rado 5ud Nona
= Trig: Fras Run Avig|Held: 100100
#Il Gainil ew BAtten: 20 48 Radio Device: BTS

Ref Offset 10.3 dB
Ref 20.00 dBm

Center Freq
5775000000 GHE

Center 5.775 GHz Span 151 MHz
#Res BW 1 MHz #VBW 3 MHz Bweep 1ms

Channel Power Power Spectral Density

6.30 dBm 175.5 MH: -72.48 dBm Hz

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1306FR24-2 | July 31,2013 Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica) | ZNFLO1F

Page of 378



HCT

HCTCDOD
8.4 POWER SPECTRAL DENSITY (802.11a/b/g/n/ac)

Test Requirements and limit, §15.247(e)

The peak power spectral density is measured with a spectrum analyzer connected to the antenna
terminal while the EUT is operating in transmission mode at the appropriate frequencies.
Minimum Standard — the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of

continuous transmission.

TEST CONFIGURATION

EUT ATT Spectrum Analyzer
Coax cable

TEST PROCEDURE
We tested according to Procedure 10.2 in KDB 558074, issued 04/09/2013

The spectrum analyzer is set to :
Set analyzer center frequency to DTS channel center frequency.
Span = 1.5 times the DTS channel bandwidth.
RBW = 3 kHz < RBW < 100 kHz.
VBW 2 3 x RBW.
Sweep = auto couple
Detector = peak
Trace Mode = max hold
Allow trace to fully stabilize.
Use the peak marker function to determine the maximum amplitude level within the RBW.

If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

Sample Calculation
PSD = Reading Value + ATT loss + Cable loss(1 ea)
=-5dBm +10dB + 0.8 dB =5.8 dBm
Note :

1. Spectrum reading values are not plot data. The PSD results in plot is already including the actual values of
loss for the attenuator and cable combination.
2. Spectrum offset = Attenuator loss + Cable loss
3. We apply to the offset in the 2.4 GHz and 5.8 GHz range that was rounded off to the closest tenth dB. So,

10.2 dB is offset for 2.4 GHz Band and 10.3 dB is offset for 5.8 GHz Band.

Actual value of loss for the attenuator and cable combination is below table.

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1306FR24-2

Date of Issue:
July 31, 2013

EUT Type:
Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica)

FCC ID:
ZNFLO1F
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HCTOOL D
Band Frequency(MHz) | Loss(dB)
2412 10.21
2.4 GHz 2437 10.24
2462 10.24
5745 10.31
5755 10.30
5.8 GHz 5785 10.29
5795 10.26
5825 10.28

(Actual value of loss for the attenuator and cable combination)

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1306FR24-2

Date of Issue:
July 31, 2013

EUT Type:

Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica)

FCC ID:
ZNFLO1F
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HCT

([ mpaaMa) ]

TEST RESULTS

Conducted Power Density Measurements

Frequency | Channel Mod Test Result
(MHz) No. ode (:Bsr?l) ('a'é“r:) Pass/Fail
2412 1 -6.730 Pass
2437 6 802.11b -8.032 Pass
2462 11 -7.452 Pass
2412 1 -11.514 Pass
2437 6 802.11g -13.093 Pass
2462 11 -11.521 Pass
2412 1 802.11n -13.874 Pass
2437 6 2.4 GHz -13.785 Pass
2462 11 Band -14.276 Pass
2412 1 802.11ac -15.552 Pass
2437 6 2.4 GHz -14.516 Pass
2462 11 Band -15.290 Pass
5745 149 -13.275 Pass
5785 157 802.11a -12.975 Pass
5825 165 -13.493 Pass
5745 149 802.11n_ -14.384 Pass
20 MHz
5785 157 BW -15.512 Pass
5.8 GHz
5825 165 Band -15.926 Pass
802.11n_ 8
5755 151 40 MHz -17.952 8 Pass
BW
5795 159 5.8 GHz -18.261 Pass
Band
5745 149 802.11ac -14.439 Pass
~20 MHz
5785 157 BW -14.372 Pass
5.8 GHz
5825 165 Band -15.989 Pass
802.11ac
5755 151 _40 MHz -16.053 Pass
BW
5795 159 5.8 GHz 17.418 Pass
Band
802.11ac
_80MHz
5775 155 BW -21.472 Pass
5.8 GHz
Band
'T'g(S:TP;;:C)Z;.; FCC CERTIFICATION REPORT w
Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1306FR24-2 July 31, 2013 Cellular/PCS GSM/GPRS/WCDMA/HSDPA/HSUPA Phone with Bluetooth, WLAN and NFC(Felica) ZNFLO1F
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HCT

HCTCDOD
RESULT PLOTS

Power Spectral Density (802.11b-CH 1)

.-hlhl: Spseviriam Analyrer - Sswpl 54

_Camsr Freq 2.412000000 GHz Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF Goin: L ow BAnen: 20 43

Ref OMzet 10.2 dB
Ref 20.00 dBm

Cenier 2412000 GHz . Span 18.22 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 1.93 s (6073 pts)

uss LiPoints changed., ol traces cheared sTATLS

Center Freq

Power Spectral Density (802.11b-CH 6)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 2.437000000 GHz Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111

IF G L oy BAnen: 20 48

Ref OMzet 10.2 dB
Ref 20.00 dBm

Cenier 2437000 GHz . Span 19.14 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 2.03 s (6380 pts)

uss LiPoints changed., ol traces cheared sTATLS

Center Freq

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
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Power Spectral Density (802.11b-CH 11)

dggibent Spectrim Anatyoer - Seepl Sh

~ - I B
Center Freq 2462000000 GHz g Typa: RMS
PHO: Famt == 1700 Frea Run Rg[Hald: 111

WG ain:Low BAiten: 20 4B

Rl Ofeet 10.2 98
Rel 20.00 dBm

Center 2462000 GHz ' Span 19.18 MHz
#Res BW 3.0 kHz #VBW 8.1 kHz Sweep 2.04 s (6393 pts)

STArUS

uss L Poinls changed, all races cheand

Power Spectral Density (802.11g-CH 1)

it Spsecir i Amalyper - Sewpl 54

1200 P s 25 LD

FRALL

_Camsr Freq 2.412000000 GHz Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111

IF G L oy BAnen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Center 2.41200 GHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 348 s (10920 pis)

uss LiPoints changed., ol traces cheared

Span J2.76 MHz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT
Test Report No. Date of Issue: EUT Type: FCC ID:
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Power Spectral Density (802.11g-CH 6)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 2.437000000 GHz Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111

IF G L oy BAnen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

s

Cenier 243700 GHz . Span 3280 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 348 s (10933 pis)

uss LiPoints changed., ol traces cheared sTATLS

Center Freq

Power Spectral Density (802.11g-CH11)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 2.462000000 GHz Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111

IF G L oy BAnen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Cenier 246200 GHz . Span 32.74 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 34T s (10913 pis)

uss LiPoints changed., ol traces cheared sTATLS

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr
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Power Spectral Density (802.11n-CH 1)

.%I&-Irmhl'rm' Sl SA

_Camsr Freq 2.412000000 GHz
PHD: Fasy ==
IF Gein;L v

RAvg Type: RMS5
Trig: Fras Run Avg|Hald: 111

EAbvan: 70 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Center 2.41200 GHz
#Res BW 3.0 kHz

uss LiPoints changed., ol traces cheared

#VBW 9.1 kHz

Span 35.26 MHz

Sweep 3.74 5 (11753 pis)

STAFLS,

Power Spectral Density (802.11n-CH 6)

.%I&-Irmhl'rm' Sl SA

_Camsr Freq 2.437000000 GHz
PHD: Fasy ==
IF Gein;L v

RAvg Type: RMS5
Trig: Fras Run Avg|Hald: 111

EAbvan: 70 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 3.0 kHz

#VBW 9.1 kHz

uss LiPoints changed., ol traces cheared

Span 35.28 MHz
3.74 5 (11760 pis)

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
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Power Spectral Density (802.11n-CH11)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 2.462000000 GHz Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111

IF G L oy BAnen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Cenier 246200 GHz . Span 35.22 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 3.74 s (11740 pis)

uss LiPoints changed., ol traces cheared sTATLS

Power Spectral Density (802.11ac-CH 1)
.%I&-Irmhl'rm' Sl SA

_Camsr Freq 2.412000000 GHz Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111

IF G L oy BAnen: 20 48

Ref OMzet 10.2 dB
Ref 20.00 dBm

Cenier 241200 GHz . Span 35.28 MHz
#Res BW 3.0 kHz #BW 9.1 kHz 3.74 5 (11760 pis)

uss LiPoints changed., ol traces cheared sTATLS

Center Freq

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
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Power Spectral Density (802.11ac-CH 6)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 2.437000000 GHz Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111

IF G L oy BAnen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Cenier 243700 GHz . Span 35.28 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 3.74 s (11760 pis)

uss LiPoints changed., ol traces cheared sTATLS

Power Spectral Density (802.11ac-CH 11)

it Spsecir i Amalyper - Sewpl 54
i R L FT e F ol F]
FRALL

_Camsr Freq 2.462000000 GHz Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111

IF G L oy BAnen: 20 48

Rel OMzel 10.2 dB
Ref 20.00 dBm

Cenier 246200 GHz . Span 35.28 MHz
#Res BW 3.0 kHz #BW 9.1 kHz 3.74 5 (11760 pis)

uss LiPoints changed., ol traces cheared sTATLS

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr
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Power Spectral Density (802.11a-CH 149)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 5.745000000 GHz Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111

IF G L oy BAnen: 20 48

Ref OMset 10.3 dB
Ref 20.00 dBm

Cenier 5.74500 GHz . Span J2.76 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 348 s (10920 pis)

uss LiPoints changed., ol traces cheared sTATLS

Center Freq

Power Spectral Density (802.11a-CH 157)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 5. 785000000 GHz Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111

IF G L oy BAnen: 20 48

Ref OMset 10.3 dB
Ref 20.00 dBm

Cenier 5.T8500 GHz . Span J2.76 MHz
#Res BW 3.0 kHz #BW 9.1 kHz 348 s (10920 pis)

uss LiPoints changed., ol traces cheared sTATLS

Center Freq

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr
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Power Spectral Density (802.11a-CH 165)

it Spsecir i Amalyper - Sewpl 54
11 P i 3

_Cﬁmer Freq 5 825000000 GHz Bhvg Type: RMS s
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111 t
IF Goin: L ow BAnen: 20 43

Refl OMzel 10.3 dB
Ref 20.00 dBm

Center 5.82500 GHz
#Res BW 3.0 kHz

s LI Points chianged, ol ireces chaaned

Center Freq

Span J2.76 MHz
#VEBW 0.1 kHz Sweep 3148 s (10920 pis)

STAFLS,

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr
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20 MHz BW
Power Spectral Density (802.11n-CH 149)

dggibent Spectrim Anatyoer - Seepl Sh

L RL I v
Center Freq 5745000000 GHz Blvg Type: RMS5
THO: Fast ~e= 172 Fras Run AovglHobd: 11

W {ain:L ow Rinen: 20 4B

Rel OiTeet 10.3 B
Rel 20.00 dBm

Center 5.74500 GHz ' Span 35.22 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 3.74 s (11740 pts)

STArUS

uss L Poinls changed, all races cheand

Power Spectral Density (802.11n-CH 157)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 5. 785000000 GHz Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111

IF G L oy BAnen: 20 48

Rel Osel 10.3 dB
Ref 20.00 dBm

Span 35.22 MHz

Center 5.78500 GHz
#Res BW 3.0 kHz #VBW 9.1 kHz 3.74 5 (11740 pis)

uss LiPoints changed., ol traces cheared

FCC PT.15.247
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Power Spectral Density (802.11n-CH 165)

it Spsecir i Amalyper - Sewpl 54

_Cﬁmer Freq 5 825000000 GHz Bhvg Type: RMS
PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF Goin: L ow BAnen: 20 43

Refl OMzel 10.3 dB
Ref 20.00 dBm

Cenier 5.82500 GHz Span 35.22 MHz
#Res BW 3.0 kHz #VBW 9.1 kHz Sweep 3.74 s (11740 pis)

s LI Points chianged, ol ireces chaaned

STAFLS,

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
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HCTCDOD
40 MHz BW

Power Spectral Density (802.11n-CH 151)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 5. 755000000 GHz Bhvg Type: RMS

PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF G L oy BAnen: 20 48

Rel Osel 10.3 dB
Ref 20.00 dBm

Center 5.75500 GHz

#Res BW 3.0 kHz

Center Freq

Span 72.60 MHz
#VEBW 0.1 kHz Sweep 7.70 s (24200 pis)

STAFLS,

Power Spectral Density (802.11n-CH 159)

it Spsecir i Amalyper - Sewpl 54

_Camsr Freq 5.795000000 GHz Bhvg Type: RMS

PHO: Fast =e== 1rEQ: Frae Run Avg|Hald: 111
IF G L oy BAnen: 20 48

Rel Osel 10.3 dB
Ref 20.00 dBm

Center 5.70500 GHz
#Res BW 3.0 kHz

s e

Span 72.60 MHz
#VEBW 0.1 kHz Sweep 7.70 s (24200 pis)

uss LiPoints changed., ol traces cheared sTATLS
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